CITY OF DAYTON
Wastewater System Facilities Plan
Dayton, Oregon

CHAPTER 7

TREATMENT SYSTEM EVALUATION & RECOMMENDATIONS

Chapter Outline

7.1 Introduction & General Evaluation Criteria.........cocoeceeveeieierieirerieerieeeiceeeveeeenne 7-1
7.2 Identification of Treatment System Deficiencies.......ccoveeveeieeieciesieeeieeeeieie e 7-1
7.3 General Treatment System AIernatives .......coooeiceeeeeieciieiee e e 7-6
7.4 Hydraulic Storage/Effluent Disposal Alternatives...........ccocveveveereirenniesieneseeeennes 7-8
7.5 Primary and Secondary Treatment AREINatives .........cccecveeieeienireirieeereeieeeseeeene s 7-10
7.6 Advanced Treatment AItrNatives ..........cocevvereieiiiiee et 7-14
7.7 Effluent Disinfection AIEINAtiVES ......c.eeieriririereieeiee e 7-14
[...]
removed from the DAF and filters process would be routed to a plant pump station and pumped to the
new lagoon cell 1. From the chlorine contact chamber disinfected wastewater would be dechlorinated
and monitored at a compliance manhole. Treated effluent would then be routed to a new multi port
outfall and discharged into the Yamhill River during the winter discharge period.

7.10.2 Alternative 2 - New Facultative Lagoons/Summer-Hold Winter Discharge & Polish
Lagoon Effluent

This alternative is similar to Alternative 1 with the exception that none of the existing lagoons or
treatment plant will be used. Please refer to Figure 7-2. The new lined facultative lagoons will be
placed at a higher elevation in order to eliminate the need for a transfer pump station to lift the
wastewater from the lagoons to the polishing process. All lagoon effluent is routed through a
polishing process consisting of DAF clarifiers followed by media filters prior to discharge. In this
way, effluent BOD and TSS concentrations are sufficiently reduced such that all plant effluent can be
discharged to the river. Under this alternative two new lagoons cells are proposed. These consist of
a new 24-acre cell 1 followed by a 10-acre cell 2. The lagoons would also include ancillary
improvements such as, a headworks, discharge piping, and transfer structures. Due to size constraints
this alternative would be constructed outside the City UGB which would require land use approval
from the County prior to construction.

7.10.3 Alternative 3 — New Aerated & Facultative Lagoon Expansion/ Summer-Hold
Winter Discharge & Polish Lagoon Effluent

This alternative is essentially the same as Alternative 1 with the addition of two, 0.65-acre aerated
lagoons and a deep facultative lagoon (10-ft active storage) installed between the new headworks and
the existing lagoon cell 1. Please refer to Figure 7-3 for an illustration of this alternative. The aerated
lagoons remove a substantial amount of BOD allowing the new facultative lagoons to be constructed

Westech Engineering, Inc. 7-19



CITY OF DAYTON CHAPTER7
2012 WASTEWATER FACILITIES PLAN Treatment System Evaluation & Recommendations

deeper which reduces the overall footprint of the new facultative lagoon. Effluent leaving the aerated
lagoons would pass into the new 12-ft deep (10-ft of active storage), 16-acre lagoon. From the new
16-acre lagoon effluent is then transferred by gravity into the existing lagoon cell 1. From this point
on, this alternative is identical to Alternative 1 as it includes utilizing the existing lagoons, a new
transfer pump station, new DAF and media filter polishing processes, a new chlorine contact
chamber, new disinfection and dechlorination equipment, a new operations building, new outfall
piping, and a new outfall diffuser.

7.11. EVALUATION OF PRINCIPLE TREATMENT SYSTEM ALTERNATIVES

As described above, three principal alternatives have been identified to address treatment system
deficiencies. In this subsection, each alternative is compared to arrive at the best treatment plan. A
cost estimate was completed to compare the capital costs for each alternative. The results of this
analysis are presented in Table 7-8. The basis for the cost estimates is described in Section 8. The
capital costs are the total project costs including construction costs, engineering and surveying costs,
administration costs, legal costs, permitting costs, and financing costs. A detailed breakdown of the
capital costs is presented in Appendix G. Since these alternatives have nearly the same operational
scheme, operation and maintenance costs were not included in the cost estimate. However, a
qualitative discussion of the differences in operation and maintenance costs is included in the
following section. The results of the capital cost analysis are presented in Table 7-8. The advantages
and disadvantages of each alternative are listed in Table 7-9.

Table 7-8 | Cost Comparison of Principal Treatment Alternatives

Alternative Total Estimated
Project Cost

1. Expand Existing Plant/Polish Effluent/Continue Summer-Hold Winter Discharge $9,473,000

2. New Facultative Lagoons/Polish Effluent/Continue Summer-Hold Winter Discharge $10,834,000

3. New Aerated & Facultative Lagoon Expansion/Polish Effluent/Continue Summer- $9,387,000

Hold Winter Discharge

(1) Costs are in 2011 dollars and assume dry weather construction, publicly bid project, ENR 20 cities
index = 9,103. See Section 3.6 for basis of project cost estimates (i.e., 10% construction contingency,
20% engineering, 5% legal, permits, easements and administration).

Westech Engineering, Inc. 7-20



CITY OF DAYTON CHAPTER 7
2012 WASTEWATER FACILITIES PLAN Treatment System Evaluation & Recommendations

Table 7-9 | Comparison of Principal Treatment Alternatives

Alternatives

Advantages Disadvantages
1. Expand Existing Plant/ Polish Effluent/Continue Summer - Hold Winter Discharge
«  Filtering step could be deferred to later in the planning s Operational complexity
period
e Lower power cost (no aerated lagoons) o Higher risk of seepage problems in the existing
lagoons

o Utilizes existing lagoons

2. New Facultative Lagoons/Polish Effluent/Continue Summer - Hold Winter Discharge

e Filtering step could be deferred to later in the planning e Higher capital cost
period

e Low risk of lagoon seepage problems from existing o Higher land costs
lagoons

e Lowest power costs (no aerated lagoons or transfer
pump station)

3. New Aerated & Facultative Lagoon Expansion/Polish Effluent/Continue Summer-Hold Winter Discharge

«  Filtering step could be deferred to later in the planning »  Higher operational complexity

period
e Smaller footprint o Higher risk of seepage problems in the existing
« Lessland acquisition lagoons

e Higher power costs
e Higher maintenance costs

Alternative 2 is the highest capital cost alternative, but the lowest operation costs due to the lack of
aeration lagoons and the transfer pump station. Another major advantage of this alternative is that it
does not rely on the existing lagoons. Seepage from the existing lagoons may be viewed as a liability
for the City. The new lagoons wound be constructed with synthetic liners which would have very
low seepage rates. The existing lagoons could be decommissioned and removed from service thereby
eliminating the seepage problem. Aside from capital cost, another major drawback of Alternative 2 is
that it has the largest footprint and land acquisition costs. Alternative 2 was eliminated due to this
higher overall cost.

Alternatives 1 and 3 operate in a similar manner. They are summer hold winter discharge facilities
that use DAF clarifiers and media filters to polish the lagoon effluent. The main difference between
these alternatives is that Alternative 3 includes aerated lagoons and a smaller overall lagoon footprint.
Alternative 1 includes only facultative lagoons with no aeration equipment. Alternatives 1 and 3 are
similar in overall costs with Alternative 3 being slightly less. However, the difference in cost is
relatively insignificant and would be offset by the higher Operation and Maintenance costs associated
with the aerated lagoons included in Alternative 3. Based on today’s power costs, the aerated lagoons
in Alternative 3 will consume approximately $14,000 of power each year, an annual cost that
Alternative 1 does not require. Therefore, over the planning period Alternative 1 is considered to be
the more cost effective option.

As demonstrated in Table 7-8, Alternative 3 has the lowest capital costs. However, as previously
discussed this alternative also has the highest operation and maintenance costs due to the aerated
lagoons. Alternative 3 has the smallest footprint and therefore, the lowest land cost. The cost
estimates are based land acquisition costs of $5,000 per acre. Ifthe land costs are greater than the this
assumed purchase price, Alternative 3 may potentially be more cost effective over the planning
period.

Westech Engineering, Inc. 7-21



CITY OF DAYTON CHAPTER 7
2012 WASTEWATER FACILITIES PLAN Treatment System Evaluation & Recommendations

As shown in Figure 7-1 (Alternative 1) and Figure 7-3 (Alternative 3) there is an alternative location
for the new WWTP building, DAF equipment cover, filters and chlorine contact chamber. Therefore,
these alternatives allow for some flexibility in the final location of these facilities. Also, in both
Alternatives 1 and 3 there is a =5-acre gravel area that is currently used for storage along the east side
of the property. If the acquisition costs of this area are substantial the WWTP improvements could be
expanded to the north in both Alternative 1 and 3.

7.12. RECOMMENDED TREATMENT PLAN

Due to lower life cycle costs and ease of operation, Alternative 1 is the recommended treatment plan.
A schematic layout for the recommended improvements is included in Figure 7-1. It is recommended
that improvements be constructed in two phases. A detailed cost estimate that lists each of
components included in each phase is included in Table 7-11. Phase I includes all the treatment plant
components except for the construction of the media filters. Phase II includes the construction of
media filters. The purpose of phase I is to increase the organic treatment and hydraulic storage
capacity of the plant in order to meet the new NPDES permit. The existing treatment facilities lack
organic treatment and hydraulic storage capacity. Therefore, the phase I improvements are required
early in the planning period. Based on the population growth and flow projections described in
Section 5, the Phase I improvements should enable the City to comply with the NPDES discharge
permit limits until approximately 2020. Beyond 2020, the WWTP may have trouble producing
effluent of the needed quality at certain times of the year due to the limitations of the DAF clarifiers.
If this proves to be the case, the media filters can be added to enable the City meet the permit limits
for the remainder of the planning period. This phased approach provides the City with some
flexibility in the event that growth is slower than anticipated.

Design Criteria for the recommended treatment plant improvements are listed in Table 7-10.

Westech Engineering, Inc. 7-22



CITY OF DAYTON
2012 WASTEWATER FACILITIES PLAN

CHAPTER7

Treatment System Evaluation & Recommendations

Table 7-10 | Design Data for Recommended Treatment Plant Improvements

Design Parameter

Design Criteria

Influent Flow Data (2035)

Refer to Table 5-5

Effluent Quality

Required Effluent Quality (2035)

Anticipated Effluent Quality (DAF & Filters)

BOD5<11.3 mg/L, TSS<18.0 mg/L
BOD5<10 mg/L, TSS<10 mg/L

Headworks
Flow Measurement
Flume Size & Type 12" Parshall Flume
Peak Flow Capacity 10.43 MGD
Minimum Flow Capacity 0.0777 MGD
Transfer Pump Station
Number of Pumps 3 with VFD's
Capacity 1400 gpm w/ all three pumps
Lagoons
Cell 1 (Proposed)
Surface Area 24 acres
Maximum Depth 8.5 feet
Working Depth 6 feet
Storage Volume 157 ac-t
Lagoon Liner HDPE
Cell 2, 3, &4 (1980) Refer to Table 4-6
Dissolved Air Flotation (DAF)
Manufacturer To Be Determined
Capacity 2MGD
Number of units 2
Tank Diameter 25 feet
Hydraulic loading rate 1.9 gpm/ft?

Chemical Feed

Coagulant Type

Feed Rate
Operating Parameters
Recycle Pumps

Number & Horse Power

To Be Determined
To Be Determined
To Be Determined

2,15HP

Gravity Filters

Manufacturer
Capacity
Number of Filters
Filtration Area (per tank)
Design Filtration Rate (per tank)
Media

Depth & Type

Backwash
Backwash Rate
Backwash Flow (1 filter)
Backwash Pump Number & Size
Air Scour

To Be Determined
2 MGD

4

95 ft2

4.7 gpm/ft?

4 inches gravel, 12 inches silica sand, 24
inches anthracite

15 gpm/ ft?
1,425 gpm
2, To Be Determined

Air Scour Rate 3.0 scfm/ ft2
Air Scour Flow (1 filter) 285 scfm
Disinfection
Type Sodium Hypochlorite
Feed Rate To Be Determined
Chlorine Contact Chamber
Volume 42,000 gallons
Contact Time 30 minutes
Maximum Flow Rate 2 MGD
Dechlorination
Feed Solution Calcium Thiosulfate
Feed Rate To Be Determined

Westech Engineering, Inc.

7-23



CITY OF DAYTON
2012 WASTEWATER FACILITIES PLAN

CHAPTER 7

Treatment System Evaluation & Recommendations

Table 7-11 | Recommended Treatment System Improvements

Lined Facultative Lagoon Expansion/ Polish Effluent/Continue Summer - Hold

Total Estimated Project

Winter Discharge Cost
Phase | WWTP Improvements
Construction Costs
Mobilization & Bond (8%) $455,000
New headworks, flow measurement and sampling $125,000
New facultative lagoon with synthetic liner and fencing $1,680,000
New distribution piping (from new headworks to new lagoon) $110,000
New lagoon transfer structures (2) $130,000
New transfer piping (from lagoon to lagoon) $44,000
Existing lagoon dike roadway rehabilitation $60,000
Repair Leak in Lagoon 4 $100,000
Transfer pump station & controls $350,000
New transfer piping (from exist. lagoon 4 to DAF & filters) $60,000
New 3-phase power service $50,000
Plant Office, DAF Equipment Cover & Site Work $847,000
DAF Equipment & Piping $781,000
Chemical Feed Equipment (Coagulant, Chiorine, disinfection) $217,000
Plant pump station $250,000
Plant pump station piping $113,000
New Auxiliary power unit with automatic transfer switch $150,000
New chlorine contact chamber $339,000
New outfall piping $117,000
New outfall and diffuser $115,000
New SCADA system for Wastewater Utility $50,000
Construction Cost Subtotal $6,143,000
Soft Costs
Purchase land for improvements $180,000
Construction Contingency {10%) $614,000
Engineering (20%) $1,229,000
Legal, Administration & Permitting (5%) $307,000
Soft Cost Subtotal $2,330,000
Total Phase | WWTP Improvements $8,473,000
Phase Il WWTP Improvements
Construction Costs
Mobilization & Bond $55,000
Filter Equipment & Piping $686,000
Construction Cost Subtotal $741,000
Soft costs
Construction Contingency (10%) $74,000
Engineering (20%) $148,000
Legal, Administration & Permitting (5%) $37,000
Soft Cost Subtotal $259,000
Alternative 1 Phase Il WWTP Improvements $1,000,000
Grand Total Phase | & Phase Il WWTP Improvements $9,473,000

(1) Costs are in 2011 dollars and assume dry weather construction, publicly bid project, ENR 20 cities index
=9,103. See Section 8.2 for basis of project cost estimates (i.e., 10% construction contingency, 20%

engineering, 5% legal, permits, easements and administration).

Westech Engineering, Inc.

7-24



CITY OF DAYTON CHAPTER7
2012 WASTEWATER FACILITIES PLAN Treatment System Evaluation & Recommendations

Table 7-7 | Principal Treatment System Alternatives

Alternatives

1. Expand Existing Plant/ Continue Summer-Hold Winter Discharge & Polish Lagoon Effluent

Deficiency Method of Addressing Deficiency
Hydraulic Capacity Additional lagoons for combined storage.
Organic Capacity Additional facultative lagoon with synthetic liner. Polish effluent to meet mass load
fimits.
Distribution Piping Capacity Utilize existing transfer piping between lagoons. New lagoon constructed upstream of

existing primary lagoon will require the installation of new discharge piping and new
transfer structure and piping. A transfer pump station will also be required to transfer
water from lagoon 4 to the DAF and filters.

Disposal Method Polish lagoon effluent to continue summer-holding winter-discharge and retain existing
mass load limits. A new outfall would be required.

2. New Facultative Lagoons/Continue Summer-Hold Winter Discharge & Polish Lagoon Effluent

Deficiency Method of Addressing Deficiency
Hydraulic Capacity New lagoons for storage (controls lagoon size).
Organic Capacity New facultative lagoons with synthetic liner & polished effluent to meet mass load
limits.
Distribution Piping Capacity N/A. New lagoons will require the installation of new distribution piping discharge
piping and new fransfer structures. Will require additional effluent pump station.
Disposal Method Palish lagoon effluent to continue summer-holding winter-discharge and retain existing

mass load limits. A new outfall would be required.
[...]
the covered area to reduce costs. The operations building would include an office, a lab, a water
closet, electrical room, chemical storage room, and compressed air room. From the DAF clarifiers,
effluent would enter the media filters. From the media filters effluent would pass through the new
chlorine contact chamber. As part of the filter backwash process a backwash pump would be required
to pump water from the chlorine contact chamber to backwash the filters. Sludge and backwash
removed from the DAF and filters process would be routed to a plant pump station and pumped to the
new lagoon cell 1. From the chlorine contact chamber disinfected wastewater would be dechlorinated
and monitored at a compliance manhole. Treated effluent would then be routed to a new multi port
outfall and discharged into the Yamhill River during the winter discharge period.

7.10.2 Alternative 2 — New Facultative Lagoons/Summer-Hold Winter Discharge & Polish
Lagoon Effluent

This alternative is similar to Alternative 1 with the exception that none of the existing lagoons or
treatment plant will be used. Please refer to Figure 7-2. The new lined facultative lagoons will be
placed at a higher elevation in order to eliminate the need for a transfer pump station to lift the
wastewater from the lagoons to the polishing process. All lagoon effluent is routed through a
polishing process consisting of DAF clarifiers followed by media filters prior to discharge. In this
way, effluent BOD and TSS concentrations are sufficiently reduced such that all plant effluent can be
discharged to the river. Under this alternative two new lagoons cells are proposed. These consist of
a new 24-acre cell 1 followed by a 10-acre cell 2. The lagoons would also include ancillary
improvements such as, a headworks, discharge piping, and transfer structures. Due to size constraints
this alternative would be constructed outside the City UGB which would require land use approval
from the County prior to construction.

7.10.3 Alternative 3 — New Aerated & Facultative Lagoon Expansion/ Summer-Hold
Winter Discharge & Polish Lagoon Effluent

This alternative is essentially the same as Alternative 1 with the addition of two, 0.65-acre aerated

lagoons and a deep facultative lagoon (10-ft active storage) installed between the new headworks and

the existing lagoon cell 1. Please refer to Figure 7-3 for an illustration of this alternative. The aerated
lagoons remove a substantial amount of BOD allowing the new facultative lagoons to be constructed

Westech Engineering, inc. 7-19



CITY OF DAYTON CHAPTER 7
2012 WASTEWATER FACILITIES PLAN Treatment System Evaluation & Recommendations

deeper which reduces the overall footprint of the new facultative lagoon. Effluent leaving the aerated
lagoons would pass into the new 12-ft deep (10-ft of active storage), 16-acre lagoon. From the new
16-acre lagoon effluent is then transferred by gravity into the existing lagoon cell 1. From this point
on, this alternative is identical to Alternative 1 as it includes utilizing the existing lagoons, a new
transfer pump station, new DAF and media filter polishing processes, a new chlorine contact
chamber, new disinfection and dechlorination equipment, a new operations building, new outfall
piping, and a new outfall diffuser.

7.11. EVALUATION OF PRINCIPLE TREATMENT SYSTEM ALTERNATIVES

As described above, three principal alternatives have been identified to address treatment system
deficiencies. In this subsection, each alternative is compared to arrive at the best treatment plan. A
cost estimate was completed to compare the capital costs for each alternative. The results of this
analysis are presented in Table 7-8. The basis for the cost estimates is described in Section 8. The
capital costs are the total project costs including construction costs, engineering and surveying costs,
administration costs, legal costs, permitting costs, and financing costs. A detailed breakdown of the
capital costs is presented in Appendix G. Since these alternatives have nearly the same operational
scheme, operation and maintenance costs were not included in the cost estimate. However, a
qualitative discussion of the differences in operation and maintenance costs is included in the
following section. The results of the capital cost analysis are presented in Table 7-8. The advantages
and disadvantages of each alternative are listed in Table 7-9.

Table 7-8 | Cost Comparison of Principal Treatment Alternatives

Alternative Total Estimated
Project Cost

1. Expand Existing Plant/Polish Effluent/Continue Summer-Hold Winter Discharge $9,473,000

2. New Facultative Lagoons/Polish Effluent/Continue Summer-Hold Winter Discharge $10,834,000

3. New Aerated & Facultative Lagoon Expansion/Polish Effluent/Continue Summer- $9,387,000

Hold Winter Discharge

(1) Costs are in 2011 dollars and assume dry weather construction, publicly bid project, ENR 20 cities
index = 8,103. See Section 3.6 for basis of project cost estimates (i.e., 10% construction contingency,
20% engineering, 5% legal, permits, easements and administration).

Westech Engineering, inc. 7-20



CITY OF DAYTON CHAPTER 7
2012 WASTEWATER FACILITIES PLAN ‘ Treafment System Evaluation & Recommendations

Table 7-9 | Comparison of Principal Treatment Alternatives

Alternatives
Advantages Disadvantages
1. Expand Existing Plant/ Polish Effluent/Continue Summer - Hold Winter Discharge
«  Filtering step could be deferred to later in the planning s Operational complexity
period
«  Lower power cost (no aerated lagoons) o Higher risk of seepage problems in the existing
lagoons

e Utilizes existing lagoons

2. New Facultative Lagoons/Polish Effluent/Continue Summer - Hold Winter Discharge

e Filtering step could be deferred to later in the planning e Higher capital cost
period
«  Low risk of tagoon seepage problems from existing ¢ Higher land costs
lagoons
s Lowest power costs (no aerated lagoons or transfer
pump station)
3. New Aerated & Facultative Lagoon Expansion/Polish Effluent/Continue Summer-Hold Winter Discharge
«  Filtering step could be deferred to later in the planning < Higher operational complexity
period
«  Smaller footprint o Higher risk of seepage problems in the existing
«  Lessland acquisition lagoons

e Higher power costs
¢ Higher maintenance costs

Alternative 2 is the highest capital cost alternative, but the lowest operation costs due to the lack of
aeration lagoons and the transfer pump station. Another major advantage of this alternative is that it
does not rely on the existing lagoons. Seepage from the existing lagoons may be viewed as a liability
for the City. The new lagoons wound be constructed with synthetic liners which would have very
low seepage rates. The existing lagoons could be decommissioned and removed from service thereby
eliminating the seepage problem. Aside from capital cost, another major drawback of Alternative 2 is
that it has the largest footprint and land acquisition costs. Alternative 2 was eliminated due to this
higher overall cost.

Alternatives 1 and 3 operate in a similar manner. They are summer hold winter discharge facilities
that use DAF clarifiers and media filters to polish the lagoon effluent. The main difference between
these alternatives is that Alternative 3 includes aerated lagoons and a smaller overall lagoon footprint.
Alternative 1 includes only facultative lagoons with no aeration equipment. Alternatives 1 and 3 are
similar in overall costs with Alternative 3 being slightly less. However, the difference in cost is
relatively insignificant and would be offset by the higher Operation and Maintenance costs associated
with the aerated lagoons included in Alternative 3. Based on today’s power costs, the aerated lagoons
in Alternative 3 will consume approximately $14,000 of power each year, an annual cost that
Alternative 1 does not require. Therefore, over the planning period Alternative 1 is considered to be
the more cost effective option.

As demonstrated in Table 7-8, Alternative 3 has the lowest capital costs. However, as previously
discussed this alternative also has the highest operation and maintenance costs due to the aerated
lagoons. Alternative 3 has the smallest footprint and therefore, the lowest land cost. The cost
estimates are based land acquisition costs of $5,000 per acre. Ifthe land costs are greater than the this
assumed purchase price, Alternative 3 may potentially be more cost effective over the planning
period.

Westech Engineering, Inc. 7-21



CITY OF DAYTON CHAPTER 7
2012 WASTEWATER FACILITIES PLAN Treatment System Evaluation & Recommendations

As shown in Figure 7-1 (Alternative 1) and Figure 7-3 (Alternative 3) there is an alternative location
for the new WWTP building, DAF equipment cover, filters and chlorine contact chamber. Therefore,
these alternatives allow for some flexibility in the final location of these facilities. Also, in both
Alternatives 1 and 3 there is a £5-acre gravel area that is currently used for storage along the east side
of the property. If the acquisition costs of this area are substantial the WWTP improvements could be
expanded to the north in both Alternative 1 and 3.

7.12. RECOMMENDED TREATMENT PLAN

Due to lower life cycle costs and ease of operation, Alternative 1 is the recommended treatment plan.
A schematic layout for the recommended improvements is included in Figure 7-1. It is recommended
that improvements be constructed in two phases. A detailed cost estimate that lists each of
components included in each phase is included in Table 7-11. Phase I includes all the treatment plant
components except for the construction of the media filters. Phase II includes the construction of
media filters. The purpose of phase I is to increase the organic treatment and hydraulic storage
capacity of the plant in order to meet the new NPDES permit. The existing treatment facilities lack
organic treatment and hydraulic storage capacity. Therefore, the phase I improvements are required
early in the planning period. Based on the population growth and flow projections described in
Section 5, the Phase I improvements should enable the City to comply with the NPDES discharge
permit limits until approximately 2020. Beyond 2020, the WWTP may have trouble producing
effluent of the needed quality at certain times of the year due to the limitations of the DAF clarifiers.
If this proves to be the case, the media filters can be added to enable the City meet the permit limits
for the remainder of the planning period. This phased approach provides the City with some
flexibility in the event that growth is slower than anticipated.

Design Criteria for the recommended treatment plant improvements are listed in Table 7-10.

Westech Engineering, Inc. 7-22



CITY OF DAYTON CHAPTER7
2012 WASTEWATER FACILITIES PLAN Treatment System Evaluation & Recommendations

Table 7-10 | Design Data for Recommended Treatment Plant Improvements

Design Parameter

Design Criteria

influent Flow Data (2035)

Refer to Table 5-5

Effluent Quality

Required Effluent Quality (2035)

Anticipated Effluent Quality (DAF & Filters)

BOD5<11.3 mg/L, TSS<18.0 mg/L
BOD5<10 mg/L, TSS<10 mg/L

Headworks
Flow Measurement
Flume Size & Type 12" Parshall Flume
Peak Flow Capacity 10.43 MGD
Minimum Flow Capacity 0.0777 MGD
Transfer Pump Station
Number of Pumps 3with VFD's
Capacity 1400 gpm w/ all three pumps
Lagoons
Cell 1 (Proposed)
Surface Area 24 acres
Maximum Depth 8.5 feet
Working Depth 6 feet
Storage Volume 157 ac-t
Lagoon Liner HDPE
Cell 2, 3, & 4 (1980) Refer to Table 4-6

Dissolved Air Flotation (DAF)

Manufacturer

To Be Determined

Capacity 2 MGD
Number of units 2

Tank Diameter 25 feet
Hydraulic loading rate 1.9 gpm/ft2

Chemical Feed
Coagulant Type
Feed Rate

Operating Parameters

Recycle Pumps

To Be Determined
To Be Determined
To Be Determined

Number & Horse Power 2,15 HP
Gravity Filters
Manufacturer To Be Determined
Capacity 2MGD
Number of Filters 4
Filtration Area (per tank) 95 ft2
Design Filiration Rate (per tank) 4.7 gpm/it?

Media

Depth & Type 4 inches gravel, 12 inches silica sand, 24
inches anthracite
Backwash
Backwash Rate 15 gpm/ ft2
Backwash Flow (1 filter) 1,425 gpm

Backwash Pump Number & Size
Air Scour

2, To Be Determined

Air Scour Rate 3.0 scfm/ ft2
Air Scour Flow (1 filter) 285 scfm
Disinfection
Type Sodium Hypochlorite
Feed Rate To Be Determined
Chiorine Contact Chamber
Volume 42,000 gallons
Contact Time 30 minutes
Maximum Flow Rate 2 MGD
Dechlorination
Feed Solution Calcium Thiosulfate
Feed Rate To Be Determined

Westech Engineering, Inc.

7-23



CITY OF DAYTON
2012 WASTEWATER FACILITIES PLAN

CHAPTER7

Treatment System Evaluation & Recommendations

Table 7-11 | Recommended Treatment System Improvements

Lined Facultative Lagoon Expansion/ Polish Effluent/Continue Summer - Hold

Total Estimated Project

Winter Discharge Cost ()
Phase | WWTP Improvements
Construction Costs
Mobilization & Bond (8%) $455,000
New headworks, flow measurement and sampling $125,000
New facultative lagoon with synthetic liner and fencing $1,680,000
New distribution piping (from new headworks to new lagoon) $110,000
New lagoon transfer structures (2) $130,000
New transfer piping (from lagoon to lagoon) $44,000
Existing lagoon dike roadway rehabilitation $60,000
Repair Leak in Lagoon 4 $100,000
Transfer pump station & controls $350,000
New transfer piping (from exist. lagoon 4 to DAF & filters) $60,000
New 3-phase power service $50,000
Plant Office, DAF Equipment Cover & Site Work $847,000
DAF Equipment & Piping $781,000
Chemical Feed Equipment (Coagulant, Chiorine, disinfection) $217,000
Plant pump station $250,000
Plant pump station piping $113,000
New Auxiliary power unit with automatic transfer switch $150,000
New chlorine contact chamber $339,000
New outfall piping $117,000
New outfall and diffuser $115,000
New SCADA system for Wastewater Utility $50,000
Construction Cost Subtotal $6,143,000
Soft Costs
Purchase land for improvements $180,000
Construction Contingency (10%) $614,000
Engineering (20%) $1,229,000
Legal, Administration & Permitting (5%) $307,000
Soft Cost Subtotal $2,330,000
Total Phase | WWTP Improvements $8,473,000
Phase Il WWTP Improvements
Construction Costs
Mobilization & Bond $55,000
Filter Equipment & Piping $686,000
Construction Cost Subtotal $741,000
Soft costs
Construction Contingency (10%) $74,000
Engineering (20%) $148,000
Legal, Administration & Permitting (5%) $37,000
Soft Cost Subtotal $259,000
Alternative 1 Phase | WWTP Improvements $1,000,000
Grand Total Phase | & Phase Il WWTP Improvements $9,473,000

(1) Costs are in 2011 doliars and assume dry weather construction, publicly bid project, ENR 20 cities index
=9,103. See Section 8.2 for basis of project cost estimates (i.e., 10% construction contingency, 20%

engineering, 5% legal, permits, easements and administration).

Westech Engineering, Inc.

7-24



R: \Dwg\Dayton City of\Waostewater Facilities Plan 2009\8-12-11\FIG 7-1-ALT#l.dwg (7—1 ALT# tab)

Jun 01, 2012 — 12:19pm

:

UGB ALTERNATE OPERATIONS BLDG, DAF,
FILTERS & Cl, CONTACT, &

NEW HEADWORKS
. 5 DISINFECTION ‘SITE

CITY LIMITS

KR
Cr

0 150 300 600 &
(feet)
CITY LMITS / CITY LMITS ; s ¢ |11
¢ & PERE

!
]
! SLUDGE & SCUM
/ WASTE PIPING
]
!
[

NEW TRANSFER
STRUCTURE

.

EXTG BYPASS

EXIST. 2.42 AC
LAGOON

EXIST. TRANSFER
STRUCTURES

EXIST. HEADWORKS

g &
NEW TRANSFER e I
STRUCTURE s §4
E £3§
52 38
NEW OPERATIONS BLDG, DAF, g 4
FILTERS & Cl, CONTACT, & § s
DISINFECTION i g
=
EXIST. 1.59 AC § géu
LAGOON :

COMPLIANCE MH

NOONN NEW TRANSFER
PUMP STATION

uGB

/ EXIST. 5.5 AC. ha
'/' \\ LAGOON #4 /7 RECONSTRUCT DIKE WALL
4\

N
CITY OF DAYTON, OREGON
ALTERNATIVE #1
EXPAND EXISTING PLANT W/ EFFLUENT POLISHING

N . R 5
NEW EFFLUENT < 4
PIPING N /

NEW MULTI-PORT N
OUTFALL N~/

NEW MAIN PUMP
STATION

FIGURE
71
JOB NUMBER
2609.3010.0




of\Wastewater Facilities Plan 2009\8-12—11\FIG 7—2—ALT#2.dwg (Layout tab)

01, 2012 — 12:20pm
R: \Dwg\Dayton City

Jun

\e\ 5
S L
S UGB a

N

NEW HEADWORKS
W/ INFLUENT FLOW N
%

MEASUREMENT & SAMPLING
]
EVD
0 150 300 6|00
(feet)
CITY LIMITS "
\_ "g
>
;
5§ el
SCUM & SLUDGE LINE
EXTG BYPASS NEW TRANSFER
STRUCTURE go &
. i
EXIST. 2.42 AC g i3
EXIST. TRANSFER —~, LAGOON 12
STRUCTURES X gg g;g
EXIST. HEADWORKS \ i S Ei iy
%
N N— : i
g
< EXIST. 2.06 AC §V};
N LAGOON ‘ 4
AN (Private) // >- 2
@<
< ‘ ‘\
[©)
CAGoon ¢ \ NEW DAF & FILTER UNITS =z
RECONNECT I
RV PARK FM. 3
NEW DISINFECTION g
& DECHLORINATION .
& EFFLUENT FLOW g8l Sz
MEASUREMENT gl o5
il ek
¥ Y
a ~
PoND 5§
E Sn
&) < Z
o
i S
EXIST. 5.5 AC. ¢
LAGOON #4 =
UGB/CITY LIMITS

FIGURE

7-2
JOB NUMBER
+ R 2609.3010.0

NEW MULTI-PORT
QUTFALL




R: \Dwg\Dayton City of\Wastewater Facilities Plan 2009\8-12-11\FIG 7-3—ALT#3.dwg (73 ALT#3 tab)

Jun 01, 2012 — 12:21pm

BY

(2) 0.65 AC.
AERATED D
LAGOONS

NEW HEADWORKS CITY LIMITS

DESCRIPTION
S

N
©
o
NS
&
&
&
X

NO.] DATE

CITY LIMITS

SLUDGE & SCUM
WASTE PIPING

Ts
HORIZ:
VERT:
DN,
DRN
0.
I

CITY LIMITS

ALTERNATE OPERATIONS BLDG,

N DAF, FILTERS, Cl, CONTACT, &
O ) » Ula , NEW TRANSFER
DISINFECTION SITE 7 STRUCTURE
/ EXTG BYPASS 0 150 300 690
EXIST. 2.42 AC b
EXIST. TRANSFER LAGOON !
STRUCTURES (feet)
EXIST. HEADWORKS
NEW TRANSFER
£ STRUCTURE EXIST. 2.06 AC g &
LAGOON Eg % 2
g2 ¢
3
NEW OPERATIONS BLDG, DAF, . Eg €84
FILTERS & Cl, CONTACT, & ig 238
: DISINFECTION g 4
) Eg 5§
EXIST. 1.59. AC gé
LAGOON § i1
EXTG H
LAGOON
OUTLET
NEW TRANSFER o
PUMP STATION z
o)
UGB 3
o
'—
z
5l 3
EXIST. 5.5 AC. -
LAGOON #4 RECONSTRUCT DIKE WALL = g&
gl =X
: 3 zZ=
COMPLIANCE b
M ol 52
=4 | o
+] <€ o
(O]
<€
-
o
’._
<C
o
w
<
FIGURE
7-3

JOB NUMBER
2609.3010.0




	20120910133807402
	20120910133847307

